

Test Report - Commercial in Confidence T0025 ATG Surface Guard

Test Laboratory HORIBA MIRA Ltd

Date of Report 13/10/2017

Client Centre for the Protection of National

Infrastructure (CPNI)

Test Item ATG Surface Guard Barrier

Date of Test 22/06/2017

Test Number T0025

Report Number 1212570-004-021-02

Test Type Vehicle Impact

Product Rating IWA 14-1:2013 Barrier V/7200[N3C]/32/90:4.8

Number of Pages 17

Prepared By:

Dave Johnstone

Approved By:

Rachael Kennedy

Senior Engineer Head of High Energy Facilities

Date: 18th December 2017

© HORIBA MIRA Ltd 2017. All rights reserved, subject to client contract. Information contained in this document may not be published in any form of advertising or other matter without prior agreement of the CEO of HORIBA MIRA.

HORIBA MIRA Ltd. Registered Office: Watling Street · Nuneaton · Warwickshire · CV10 0TU · England · http://www.horiba-mira.com
Tel: +44 (0)24 7635 5000 · Fax: +44 (0)24 7635 8000 Registered in England No 9626352 · VAT Registration GB 100 1464 84